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Customer DUFERCD SRS STEEL
PO No. 32201910€211 INSPECTION CERTIFICATE PAGE. [1/1)
Factory 63, lungbong-Daero, Dong-gu, Inchean, § Korea
g
L/C No EN 10204(2004) TYPE 3.1 _
Certificate No | IM20191106158-1
Commodity H-BEAM s cetShcaste No
Specification | ASTM A572 G5(VAS92/CSA GA021-13 SOWMB45WAM) Jesue date 2019-12-¢4
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Mote B -
(1) Ceq: (CE=C+MN/E+Cr/S +Vi5+Mao/S+Nif15+Cuf1s)
(2} Gauge fength : 200 mm
‘3 YR = Y.5/TS
: WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE % = /é i"t
! ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER.
General Manager of QA Team
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